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The following recommendations are based on medical evidence, clinician input, and expert opinion.  The content of the document is dynamic and will be revised as new information becomes available.  The purpose of this document is to assist practitioners in clinical decision-making, to standardize and improve the quality of patient care, and to promote cost-effective drug prescribing.  The clinician should utilize this guidance and interpret it in the clinical context of the individual patient.  Individual cases that are outside the recommendations should be adjudicated at the local facility according to the policy and procedures of its P&T Committee and Pharmacy Services.
	EXCLUSION CRITERIA (If one is selected, patient is not eligible for bevacizumab)

	· Recent hemoptysis (defined as > ½ teaspoonful of blood)
· Unstable cardiac condition, which may/may not include the following:

· Major cardiovascular event within previous 12 months (examples: uncontrolled HTN, MI, unstable angina, serious cardiac arrhythmia requiring medication, peripheral and arterial ischemic events)

· Uncontrolled NYHA grade II or greater CHF  if patient has a history of prior anthracycline exposure or prior radiotherapy to the chest wall
· Pre-existing proteinuria (> 500mg urine protein/24 hrs) 

· Major surgery within prior 28 days

· Non-healing wound or fracture

· ECOG Performance Status > 2

· Pregnancy or lactation

· NSCLC with predominant squamous cell histology

· Untreated  CNS metastases

· Therapeutic anticoagulation, unless on stabilized outpatient doses (see Issues for Consideration)
· Chronic anti-platelet therapy, NSAIDs (including aspirin > 325mg/day);  these drugs can affect platelet function and put patient at increased risk of bleeding, especially if concomitant marrow-suppressive chemotherapy causes thrombocytopenia; some may also cause GI irritation leading to ulcers/inflammation and potentially increase risk of GI perforation, particularly in colorectal cancer patients
· Hypersensitivity to bevacizumab

· Pre-existing bleeding diathesis or coagulopathy

	INCLUSION CRITERIA (Check indication AND must meet all criteria listed below)

	·  Metastatic Colorectal Cancer (MCC), in combination with a fluoropyrimidine-based chemotherapy regimen as first-line therapy
OR

· Metastatic Colorectal Cancer (MCC), in combination with a fluoropyrimidine-based chemotherapy regimen as second-line therapy, if bevacizumab was NOT used in the first-line setting
OR

· Non-Small Cell Lung Cancer (NSCLC), in combination with a two-drug chemotherapy regimen containing a platinum-based drug for stage IIIB or IV without prior therapy for advanced disease
AND

· Age > 18 years

· No prior bevacizumab given intravenously
· ECOG Performance Status  0, 1 (For PS 2 see Issues for Consideration)
· Life expectancy > 3 months
· Adequate hematologic function (WBC, Hgb, Platelets all WNL)

· Adequate renal and hepatic function (See Issues for Consideration)

NOTE
· Data are awaited regarding whether bevacizumab provides clinical benefit and/or survival benefit   in progressive glioblastoma, in the first-line treatment of metastatic breast cancer or in first-line treatment of metastatic renal cell carcinoma.  Until that time, the decision to use bevacizumab in select patients with refractory glioblastoma, metastatic breast cancer or metastatic renal cell carcinoma can be decided on a case-by-case basis.


	DOSAGE AND ADMINISTRATION

	· Metastatic colorectal cancer, with fluoropyrimidine-containing regimens 

· Bevacizumab 5 mg/kg IV every 14 days with bolus-IFL

Bevacizumab 10 mg/kg IV every 14 days with FOLFOX4

· Bevacizumab 7.5 mg/kg IV every 21 days with capecitabine-containing regimens

· Non-Small Cell Lung Cancer, with a two-drug, platinum-based chemotherapy regimen 

· Bevacizumab 15mg/kg IV every 21 days 

	RECOMMENDED MONITORING

	· Blood pressure should be monitored prior to each treatment, especially among those with age > 65 years.  Those who develop hypertension or worsening of existing HTN may require more frequent monitoring.  Antihypertensives may be needed.  Bevacizumab should be discontinued in patients with hypertensive crises.
· Check urinalysis or urine dipstick for protein at least on a monthly basis.  Patients with 2+ or greater urine dipstick should be further assessed via 24-hour urine collection.  If urine protein > 2 g/24 hrs, interrupt therapy until proteinuria < 2 g/24 hrs. Bevacizumab should be discontinued in patients with grades 3 / 4 proteinuria (defined as 4+ protein or nephrotic syndrome).
· Monitor for bleeding.  Bevacizumab should be discontinued in patients with grades 3 / 4 bleeding (defined as requiring transfusion and/or other interventional procedure for hemostasis and catastrophic bleeding).

· Monitor for venous and/or arterial thromboembolic events (refer to Issues for Consideration)
· Monitor CBC, differential at baseline and prior to each cycle.  

	ISSUES FOR CONSIDERATION

	· Should a Venous Thromboembolic Event (VTE) occur, bevacizumab should be held for a minimum of two (2) weeks until anticoagulation can be stabilized.  Bevacizumab may be resumed after that time.
· Should an Arterial Thromboembolic Event (ATE) occur, bevacizumab should be held for at least 6 months; patient should be stable and asymptomatic before considering resumption of bevacizumab..  Aspirin < 325 mg/day may be considered in those at high risk for development of ATE (ie. Age > 65 years).
· Clinical trials have primarily included patients with ECOG performance status 0-1.  ECOG performance status 2 is defined as being ambulatory and capable of all self care, but unable to carry out any work activities; patients are up and about more than 50% of waking hours.  Bevacizumab may be considered in those with ECOG PS 2 but such decisions should be made on a case-by-case basis with close monitoring.
· Bevacizumab should not be started within 4 weeks after a major surgical procedure.  If treatment is needed sooner, chemotherapy can be given within the 4-week time frame with bevacizumab given later.  If already receiving bevacizumab, but require an elective major surgical procedure, hold bevacizumab for 6-8 weeks prior to procedure.  
· Bevacizumab has not been studied in populations with renal and/or hepatic insufficiency.  Based on the pharmacokinetics of bevacizumab, issues with drug metabolism or elimination would not be expected.  Despite this, the decision to use bevacizumab in populations with renal and/or hepatic insufficiency should be made on a case-by-case basis with close monitoring.

	RENEWAL CRITERIA

	· Tumor response should be assessed every 3 cycles 
(every 6 weeks for MCC; every 9 weeks for NSCLC)
· Toxicity should be assessed prior to each cycle
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